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DESIGNATION

ENS. GRILLE CAPOT ARRIERE
FILTRE

ENS. 4 VIS CHC M5-35 P80OE et P
ENS. 4 VIS CHC M5-45 P800P+
ENS. CAPOT ARRIERE

ENS GUIDE FIL BOUGIE

ENS. VIS MOTEUR CHC M4-12 (3)
ENS. BOUGIE ALLUM. + JOINT
ENS MOTEUR ELECTRIQUE ASS.
GAINE MOTEUR

SUPPORT MOTEUR

CIRCLIPS BLOCAGE MOT.
ENS.LEVIER CONTACTEUR MISE EN APPUI
CULASSE

ENS SEGMENTS CULASSE

ENS VENTILATEUR

ENS. CAGE

ENS ENTRETOISE MOTEUR P800P+
ENS. JOINTS ECHAPPEMENT (X2)
ENS.ECHAPPEMENT

GUIDE TAMPON P800E

GUIDE TAMPON P800P/P+

ENS. CARTER P800OE

ENS. CARTER P800P

ENS. CARTER P800P+
MEMBRANE ETANCHEITE

ENS. CHAMBRE COMBUSTION P80OE/P
ENS. CHAMBRE COMBUSTION P800P+
ENS. BUTEE CHAMBRE COMB.
CIRCLIPS INTERIEUR

ENS. MASSELOTTE
AMORTISSEUR

ENS.SEGMENTS CYLINDRE

ENS. CONDUIT DE GAZ

RESSORT CHAMBRE

ENS CYLINDRE

SUPPORT GUIDE TAMPON
SUPPORT CARTOUCHE DE GAZ
ENS AXE REGLAGE DOD

ENS. VERROU MAGASIN

ENS BUTEES CHAMBRE (x2)
CAPOT LEVIER DOD

PART CHALEUR ELECTROVANNE
MEFI P80OE/P

MEFI P800P+

MEFI P80OE/P "ORANGE"

MEFI P800P+ "ORANGE"

PLATINE LEDS

BUTEE MAGASIN

ENS DETENTE

ENS TALON MAGASIN

TUBE D'ALIMENTATION
ENS.ELECTROVANNE
ENS.ELECTROVANNE "ORANGE"
FAISCEAU PLATINE LED
CROCHET SUSPENSION

ENS. VIS POIGNEE (7)

ENS. POIGNEES D/G

ENS. FLASQUES D/G (20 CLOUS)
ENS. FLASQUES D/G (50 CLOUS)
ENS. RACCORD SORTIE ELECTROVANNE
RACCORD CHARGEUR

VERROU DE CHAMBRE

POUSSOIR

RESSORT POUSSOIR

MANETTE POUSSOIR

ANTENNE

ENS RESSORT SPIRALE

ENS LEVIER ANTI TIR A VIDE
ENS. BOUTON MANETTE

INSERT DEFLECTEUR

BAVETTE PROTECTION MAGASIN
ENS DEFLECTEUR

BATTERIE

CHARGEUR BATTERIE
CARTOUCHE GAZ

TUBE INTERMEDIAIRE

ENS VIS MAGASIN (7)

ENS RACCORD CARTOUCHE

ENS VIS ECHAPPEMENT (4)

ENS VIS DEFLECTEUR (3)

ENS AXE BUTEE CHAMBRE (4)
ENS BOUTON EJECTION CARTOUCHE
ENS VIS SUPPORT GUIDE TAMPON (2)
FAISCEAU MOTEUR ELECTRIQUE
ENS VIS SUPPORT CARTOUCHE (2)
ENS VIS PLATINE LED (2)
ETIQUETTE LEDS

CORDON CHARGEUR

BOUTON LEVIER DOD

BLOC CONNEXION MONO COUP

DESCRIPTION

REAR CAP GRILL ASSY

FILTER

4 CAP SCREWS CHC M5-35 P80OE and P
4 CAP SCREWS CHC M5-45 P800P+
REAR COVER ASSY

WIRE GUIDE ASSY

MOTOR CAP SCREWS CHC M4-12 (3)
SPARK PLUG ASSY

FAN MOTOR ASSY

MOTOR SLEEVE

MOTOR MOUNT

MOTOR RETAINING RING

SWITCH FOLLOWER ASSY
CYLINDER HEAD

METAL O RING ASSY

FAN BLADE ASSY

CAGE ASSY

MOTOR BRACE ASSY P800P+
MUFFLER O RING ASSY (X2)
MUFFLER ASSY

NOSE PIECE P800OE

NOSE PIECE P800OP/P+

HOUSING BODY ASSY P80OE
HOUSING BODY ASSY P800P
HOUSING BODY ASSY P800P+

AIR DAM MEMBRANE

COMBUSTION CHAMBER ASSY P80OE/P
COMBUSTION CHAMBER ASSY P800P+
COMBUSTION CHAMBER STOP ASSY
PISTON STOP RETAINING RING
PISTON ASSY

BUMPER

METAL SLEEVE O RING ASSY

GAS DUCT ASSY

CHAMBER SPRING

SLEEVE ASSY

PIN GUIDE SUPPORT

FUEL CELL SUPPORT

DOD AXE ADJUSTMENT ASSY

LOCK MAGASIN ASSY

RUBBER STOP ASSY (x2)

DOD REAR FOLLOWER
ELECTROVANNE HEAT PROTECTION
MEFI P80OE/P

MEFI P800P+

MEFI P80OE/P "ORANGE"

MEFI P800P+ "ORANGE"

LEDS PLATE

MAGAZINE RUBBER STOP

TRIGGER ASSY

MAGAZINE HEEL ASSY

FEED TUBE

INJECTION ASSY

INJECTION ASSY "ORANGE"

WIRE PLATE LED ASSY

BELT HOOK

HANDLE SCREWS ASSY (7)
RIGHT/LEFT SIDE HANDLE ASSY
RIGHT/LEFT SIDE MAGAZINE ASSY (20 NAILS)
RIGHT/LEFT SIDE MAGAZINE ASSY (50 NAILS)
ELECTROVANNE PLUG CONNECTION ASSY
MAGAZINE CONNECTION
COMBUSTION CHAMBER LOCK BAR
FOLLOWER

FOLLOWER SPRING

CARRIER

ANTENNA

SPIRAL SPRING ASSY

LOCKOUT BRACKET FOLLOWER ASSY
BUTTON CARRIER ASSY

DEFLECTOR INSERT

MAGAZINE PROTECTIVE CAP
DEFLECTOR ASSY

BATTERY

BATTERY CHARGER

FUEL CELL

INTERMEDIARY PIPE

SCREWS MAGAZINE ASSY (7)

FUEL CELL CONNECTION ASSY
SCREWS MUFFLER ASSY (4)
SCREWS DEFLECTOR ASSY (3)
RUBBER STOP AXE ASSY (4)

FUEL CELL EJECTION BUTTON

PIN GUIDE SUPPORT SCREWS(2)
ELECTRIC MOTOR WIRES

FUEL CELL SUPPORT SCREW ASSY (2)
LED PLATE SCREWS (2)

LEDS STICKER

POWER CORD

BUTTON LEVER

SINGLE SHOT COVER GUARD

018501/05 - 01/19




